

Update on the initial therapy of multiple myeloma

M-C. Vekemans, MD¹, K. Beel, MD, PhD², J. Caers, MD, PhD³, N. Meuleman, MD, PhD⁴, G. Bries, MD⁵, V. Delrieu, MD⁶, H. Demuynck, MD⁷, B. De Prijck, MD⁸, H. De Samblanx, MD⁸, A. Deweweire, MD⁹, A. Kentos, MD⁶, P. Mineur, MD¹⁰, F. Offner, MD, PhD¹¹, I. Vande Broek, MD¹², A. Vande Velde, MD¹³, J. Van Droogenbroeck, MD¹⁴, K.L. Wu, MD, PhD¹⁵, C. Doyen, MD¹⁶, R. Schots, MD, PhD¹⁷, M. Delforge, MD, PhD¹⁸

On behalf of the Multiple Myeloma Study Group of the Belgian Hematological Society.

With the introduction of immunomodulatory drugs and proteasome inhibitors, major improvements have been achieved in the treatment and prognosis of multiple myeloma. Different treatment combinations are now in use and innovative therapies are being developed. This rapidly changing therapeutic landscape calls for an update on the Belgian myeloma guidelines, published in 2010.¹ Based on an extensive review of the recent literature, the myeloma study group of the Belgian Hematology Society has revised the consensus recommendations on myeloma care, to be used by haematologists as a reference for daily practice. When applicable, comments with regards to the Belgian reimbursement modalities are included. The full text with appendices can be downloaded from the Belgian Hematology Society website (www.bhs.be) and from the Belgium Journal of Hematology website (www.aries.com).

(Belg J Hematol 2014;5(4):125-36)

Introduction

After discussion on the diagnostic and prognostic work-up and the therapeutic options for multiple myeloma (MM), based on an extended review of the recent literature, a consensus recommendation was obtained by the members of the MM study group of the Belgian Hematology Society (BHS). Levels of evidence and grades of recommendations are based on previously published methods.² Guidelines on monoclonal gammopathies of undetermined significance (MGUS) have been reported

elsewhere.^{3,4} The group recommends participation in clinical trials to enhance progression in the rapidly evolving field of myeloma treatment.

Diagnosis

The diagnosis of MM requires 10% or more monoclonal plasma cells (PC) on bone marrow (BM) aspirate or a biopsy proven plasmacytoma, and the presence of M-protein in serum or urine except in patients with true non-secretory MM. MM can be symptomatic (active) or

¹Department of Haematology, Cliniques Universitaires Saint-Luc, UCL, Brussels, Belgium, ²Department of Haematology, ZNA Middelheim, Antwerp, Belgium, ³Department of Haematology, Cliniques Universitaires Sart Tilman, Liège, Belgium, ⁴Department of Haematology, Institut Bordet, Brussels, Belgium, ⁵Department of Haematology, Cliniques Universitaires Mont-Godinne, UCL, Yvoir, Belgium, ⁶Department of Haematology, Hôpital de Jolimont, Haine Saint-Paul, Belgium, ⁷Department of Haematology, H. Hartziekenhuis, Roeselaer, Belgium, ⁸Department of Haematology, H. Hartziekenhuis, Mol, Belgium, ⁹Department of Haematology, Epicura, Baudour, Belgium, ¹⁰Department of Haematology, Grand Hôpital de Charleroi, Charleroi, Belgium, ¹¹Department of Haematology, UZ Ghent, Belgium, ¹²Department of Haematology, Sint-Niklaas, Belgium, ¹³Department of Haematology, UZA Antwerpen, Belgium, ¹⁴Department of Haematology, AZ Brugge, Belgium, ¹⁵Department of Haematology, ZNA Stuivenberg, Antwerp, Belgium, ¹⁶Department of Haematology, Cliniques Universitaires de Mont-Godinne, UCL, Yvoir, Belgium, ¹⁷Department of Clinical Haematology, UZ Brussels, Brussels, Belgium, ¹⁸Department of Haematology, UZ Gasthuisberg, Leuven, Belgium.

Please send all correspondence to: M-C. Vekemans, MD, Cliniques Universitaires Saint-Luc, UCL, Department of Haematology, Avenue Hippocrate 10, 1200 Brussels, Belgium, tel: +32 27 64 18 00, fax: +32 27 64 89 59, email: marie-christiane.vekemans@uclouvain.be.

Conflict of interest: The authors have nothing to disclose and indicate no potential conflict of interest.

Keywords: bortezomib, guidelines, lenalidomide, myeloma, novel agents, thalidomide.

Table 1. Investigations required at diagnosis.

Screening tests	Blood count, urea, creatinine, calcium, phosphorus
	Proteins, electrophoresis of serum and urine, quantification of immunoglobulins
	X-rays of symptomatic areas
Tests to confirm diagnosis	Bone marrow aspirate and trephine biopsy, flow cytometry
	Immunofixation on serum and urine, characterization of the heavy and light chains
	Skeletal survey
Tests to estimate tumour burden	M-protein quantification in serum and urine (concentrate of 24h urine)
	Albumin, beta-2-microglobulin
	FISH analysis on selected or identified bone marrow plasma cells
Other	Measurement of FLC in oligosecretory, light chain and non-secretory MM
	MRI/CT scan
	PET-CT

Table 2. International Staging System.¹³

Stage	Criteria for ISS	Survival (months)
I	Serum beta-2-microglobulin <3.5 mg/l and serum albumin ≥3.5 g/l	62
II	Neither I or III	44
III	Serum beta-2-microglobulin >5.5 mg/l	29

asymptomatic (smoldering MM, SMM). Symptomatic disease is characterised by evidence of end-organ damage attributed to the underlying PC proliferative disorder, referred to CRAB features (C, increased calcium level; R, impaired renal function; A, anaemia; B, bone lesions).⁵

Investigations required at diagnosis are summarised in *Table 1*, and encompasses serum and urine protein electrophoresis (concentrate of 24h urine) to detect and evaluate the monoclonal component, quantification of IgG, IgA and IgM immunoglobulins, characterisation of the heavy and light chains by immunofixation, measurement of serum free light chain (FLC) for identifying and monitoring non-secretory and oligosecretory MM. Bone marrow studies should include fluorescence in situ hybridisation (FISH) analysis designed to detect

Table 3. Mayo stratification for myeloma and risk-adapted therapy classification (mSMART) (adapted from Kumar, *Cancer* 2012).¹⁴

Standard risk	Intermediate risk	High risk
trisomies (hyperdiploidy)	t(4;14)	17p deletion
t(11;14)		t(14;16)
t(6;14)		t(14;20)

t(11;14), t(4;14), hyperdiploidy, del(17p) and amp(1q) and preferentially be realised on purified myeloma cells. Conventional karyotyping to identify hyper-, hypodip-

Table 4. Risk stratification for myeloma (adapted from Chng, *Leukemia* 2014).¹⁵

MM Patients	Standard risk 20%	Intermediate risk 60%	High risk 20%
Parameters	ISS I/II and absence of t(4;14), del(17p), del and +1q21, and age <55 years	others	ISS II/III and t(4;14) or del(17p)
Median OS	> 10 years	7 years	2 years

loidy and del(13q) also demonstrates some additional value in risk stratification.

Conventional radiography remains the gold standard for the evaluation of bone disease in MM patients. Magnetic resonance imaging (MRI) is indicated when symptomatic areas show no abnormality on routine x-rays. It should be part of the staging of solitary plasmacytoma to assess the extent of the lesion and detect occult lesions that are associated with the development of systemic disease. It should also be done in SMM as the presence of occult bone lesions increases the risk of progression to MM. Positron emission tomography (PET) detects small lesions, particularly extramedullary disease, but its use in MM must be better defined by further studies.^{6,7}

Prognostic markers and risk stratification

Prognosis in MM depends on host factors (age, performance status, comorbidities), and tumour related factors (tumour biology, stage, disease aggressiveness, response to therapy). The most relevant host factor is age, while the most important tumour factors are genetic aberrations.^{8,9} Up to 20% of MM present with adverse cytogenetic abnormalities. The adverse prognostic significance of del(13q) relates to its close association to t(4;14). Deletions 1p22 and 1p32, and amp(1q) have been recently associated with adverse prognosis.^{10,11} The Salmon-Durie classification and the International Staging System (ISS) (*Table 2*) provide information on prognosis but have limited value for treatment decisions.^{12,13} The Mayo Clinic uses the mSMART prognostic score (stratification for myeloma and risk-adapted therapy) that classifies newly diagnosed MM into standard, intermediate or high-risk disease, based on cytogenetic findings (*Table 3*).¹⁴ Patients with standard risk disease have a median overall survival (OS) of 6-7 years (y), whereas those with high-risk disease have a median OS of less than 2-3y, despite aggressive therapy. The presence of trisomies in intermediate or high-risk MM

ameliorates the adverse impact of these markers. This score has not been validated by prospective trials. Combining cytogenetics with ISS, the International Myeloma Working Group (IMWG) segregates patients into three different risk groups (*Table 4*). Either ISS II or III and the presence of either t(4;14) and/or del(17p) detected by FISH define high-risk patients that have a median OS of about 2y, when low-risk MM can survive more than 10y.¹⁵ This risk stratification system should be proposed as standard in future clinical trials.

Recommendations

- Parameters to be assessed as part of routine examination at diagnosis are summarised in *Table 1*.
- All patients should undergo risk stratification using ISS (I,A) and cytogenetics (FISH) (II,B).

Treatment

The aim of treatment in MM is to control disease, preserve quality of life and prolong survival. With few exceptions, only patients with symptomatic disease require treatment. Age, performance status and comorbidities are considered. The best sequence and combination of drugs are still a matter of debate. Therefore patients should be offered participation in clinical trials whenever possible. The main question remains whether a patient is eligible for autologous stem cell transplantation (ASCT) or not. Both in the transplant and non-transplant settings, studies have established a link between the maximal response after initial therapy and long-term outcome.^{16,17} Improving depth of response is thus a major goal.

Smoldering myeloma (SMM)

High-risk SMM patients have a M-protein $\geq 30\text{g/l}$, BM PCs $\geq 10\%$ and an abnormal FLC ratio, but no organ damage. In this group, the median time to progression

Table 5. Risk factors in elderly patients (adapted from Palumbo, Blood 2011).²¹

Risk factors	
age	≥ 75 years
co-morbidities	cardiac, pulmonary, hepatic, renal, marrow dysfunction
frailty	weakness, poor endurance, weight loss, low physical activity, slow gait speed
disability	

Risk factors	Dose level adaptation
0	0
≥ 1	-1
≥ 1 and previous grade 3-4 non-hematologic toxicity	-2

(TTP) is 2.4y, with a 76% risk of progression at 5y.¹⁸ Trials are now investigating the effect of novel drugs on suspending progression to symptomatic MM. In a recent prospective phase III study, early treatment in high-risk SMM with nine cycles of lenalidomide plus low dose dexamethasone (Rd) followed by lenalidomide maintenance for 2y, was found to delay disease progression and increase OS.¹⁹ Further investigations are needed to confirm these promising data. Some authors suggest considering an anti-MM treatment for patients presenting an ultra high-risk of progression (within the following 24 months (m)), to avoid life-threatening complications at progression. These patients are identified by a BM PC infiltration >60%, a FLC ratio >100 and more than one focal lesion on MRI.²⁰ However, scientific justifications are currently lacking.

Recommendations

- Patients with SMM should be followed-up every 3-4m and monitored for symptoms.
- There is no indication for treatment outside a clinical trial.
- Physicians should however, be aware that patients with >60% PCs in BM, high FLC ratio (>100) or more than one focal lesion on MRI, are at very high-risk of progression within a very short period of time.

Symptomatic myeloma (MM)

Front-line treatment in the non-transplant setting

The aim of treatment in patients not eligible for ASCT is to achieve the maximal durable response with minimal treatment related toxicities. Increased risk of toxicity is a major problem in the elderly, especially in the presence of co-morbidities. Furthermore, early treatment discontinuation results in poorer outcomes. Risk factors are defined as age ≥75y, presence of co-morbidities, frailty or disability (Table 5).²¹ Comorbidities, age, physical and mental capacities have recently been combined in a geriatric score of strong prognostic value, able to identify frail patients.²²

The addition of novel agents thalidomide (MPT) or bortezomib (MPV) to the former standard melphalan plus prednisone (MP) induces superior responses and prolonged survival. There are no prospective trials comparing MPT with MPV. The most common regimens used in patients not eligible for ASCT are listed in Appendix 1.

i. Thalidomide-based regimens

MPT assessed in six randomised trials (RCT) reported higher overall response rates (ORR) and complete response (CR) as well as TTP, progression free survival (PFS) or event free survival (EFS) than MP alone.²³⁻²⁸ Three trials reported higher OS rates.^{23,24,28} An efficacy meta-analysis confirmed that MPT improves PFS and

Appendix 1. Common regimens for elderly patients with multiple myeloma.

Combination	Schedule	≥PR, %	≥VGPR, %	Median PFS months	3y-OS %	Ref
MPT	M : 0.25mg/kg days 1-4 P : 2mg/kg days 1-4 T : 400mg/day for twelve 6-week cycles	76	47	27.5	52	23
MPT	M : 0.25mg/kg days 1-4 P : 2mg/kg days 1-4 T : 100mg/day for twelve 6-week cycles	62	21	24.1	55	24
CTD	C : 500mg/week T : 50mg for 4 weeks to a maximum of 200mg/day D : 20mg/day, days 1-4 and 15-18 of each 28-day cycle	64	43	27	50	48
MPV	M : 9mg/m ² days 1-4 P : 60mg/m ² days 1-4 V : 1.3mg/m ² days 1,4,8,11,22,25,29,32 for first four 6-week cycles, then days 1,8,15,22 for subsequent five 6-week cycles	71	30 (CR)	22	41	31
Rd	R : 25mg days 1-21 D : 40mg days 1,8,15,22 of each 4-week cycle	70	40	25.3	75	34
BP	B : 150mg/m ² on days 1-2 P : 60mg/day on days 1-4	75	32 (CR)	14	32	38

Abbreviations: B, bendamustine; C, cyclophosphamide; D, dexamethasone; m, months; M, melphalan; P, prednisone; R, lenalidomide; Ref, references; T, thalidomide; V, bortezomib.

extends OS by 20% (6.6m).²⁹ A safety meta-analysis showed that MPT induces more grade 3-4 non-hematologic toxicities (39% versus 17%), with a higher risk of both peripheral neuropathy (PN) (6-23%) and venous thromboembolic events (VTE) (3-12%), particularly in patients with a poor performance status.³⁰ Dose adjustments have been proposed in patients over 75y and frail individuals (Table 6).²¹

ii. Bortezomib-based regimens

In the VISTA phase III trial, MPV demonstrated a substantial superiority over MP in terms of ORR, with longer TTP (24 versus 16.6m), better OS (56.4 versus 43.1m) and a 31% reduced risk of death. Comparable response rates were seen in both adverse and favourable cytogenetics. MPV was well tolerated despite more grade 3-4 toxicities, particularly PN (14%), infections (10%), neutropenia (40%) and thrombocytopenia (37%).³¹ Incidence and severity of PN related to bortezomib can be reduced by weekly dosing as well as by subcutaneous administration, with no impact on OS.³² Addition of

thalidomide to MPV (MPVT) suggested a superior PFS and OS.³³ However, since patients with MPVT received VT maintenance while those treated with MPV received no maintenance, it is impossible to determine what caused the survival benefit.

iii. Lenalidomide-based regimens

Lenalidomide plus low-dose dexamethasone (Rd) (dexamethasone 160mg per cycle, 40mg on days 1, 8, 15, 22), widely used in the United States (US), induces responses in approximately 70% of patients with a median PFS of 2y and little toxicity.³⁴ In patients over 70y, the 3y OS rate of 73% seems comparable to MPT and MPV.³⁵ The FIRST phase III RCT randomised 1.623 newly diagnosed MM patients over 65y between MPT versus Rd for 18m versus Rd until progression. Continuous Rd significantly improved PFS compared with MPT, with a 28% reduction in risk of progression, better ORR (≥PR, 75% versus 62%) and duration of response. The OS interim analysis showed a 22% reduction in risk of death in favour of continuous Rd over MPT. The safety

Table 6. Suggested dose adjustment in elderly patients (adapted from Palumbo, Blood 2011).²¹

Drug	Schedule	Initial/standard dose <i>Dose level 0</i>	Reduced dose <i>Dose level -1</i>	Further reduction if needed <i>Dose level -2</i>
Dexamethasone	days 1,8,15,22, every 4 weeks	40 mg/d	20 mg/d	10 mg/d
Prednisone	3x/week	50 mg/d	25 mg/d	12,5 mg/d
Melphalan	days 1-4, every 4-6 weeks	0.25 mg/kg/d	0.18 mg/kg/d	0.13 mg/kg/d
Cyclophosphamide	days 1-21	100 mg/d	50 mg/d	50 mg qod
Thalidomide	continued	100 mg/d	50 mg/d	50 mg qod
Lenalidomide in RD/Rd	days 1-21 every 4 weeks	25 mg/d	15 mg/d	10 mg/d
Lenalidomide in MPR	days 1-21 every 4 weeks	10 mg/d	5 mg/d	5 mg qod
Bortezomib	days 1,4,8,11 every 3 weeks	1.3 mg/m ² /d twice weekly		
	days 1,8,15,22 every 5 weeks		1.3 mg/m ² /d once weekly	1 mg/m ² /d once weekly

Table 7. Dose adjustment for melphalan in renal impairment (adapted from Dimopoulos, J Clin Oncol 2010).⁸⁸

Creatinine clearance	Dose reduction	Dose adjustment of melphalan (given for 4-7 days)
≥ 60 ml/min	0%	0.15 – 0.25 mg/kg/d
15-60 ml/min	25%	0.11 – 0.19 mg/kg/d
< 15 ml/min and/or dialysis	50%	0.075 – 0.125 mg/kg/d

profile of Rd was manageable, with reduced hematologic secondary primary malignancies (SPM) compared to MPT.³⁶

In the MM-015 trial, the addition of lenalidomide to MP followed by lenalidomide maintenance until progression (MPR-R) or no maintenance (MPR) was compared to MP without maintenance. MPR-R and MPR showed superior ORR compared to MP (77% and 68% versus 50% respectively), but only MPR-R produced a significantly longer PFS (31m versus 14m and 13m), with no benefit on OS.³⁷ Three RCT are ongoing, the

ECOG trial comparing MPR to MPT, the SWOG trial comparing Rd to bortezomib-lenalidomide-dexamethasone (VRD), and the HOVON-87 study comparing MPT followed by thalidomide maintenance, with MPR followed by lenalidomide maintenance.

iv. Bendamustine-based regimens

Compared to MP, bendamustine with prednisolone (BP) provides higher CR rates (32% versus 13%), shorter time to response (6.8 versus 8.6 cycles) and extended TTP (14 versus 10m), but no advantage in OS (32m). Common adverse reactions are cytopenias, nausea and vomiting.³⁸

Table 8. Dose adjustment for lenalidomide in renal impairment (adapted from Dimopoulos, J Clin Oncol 2010).⁸⁸

Creatinine clearance	Dose adjustment of lenalidomide	Remarks
≥ 50 ml/min	25 mg once daily	full dose
30-50 ml/min	10 mg once daily	
< 30 ml/min, not requiring dialysis	15 mg every other day	
< 30 ml/min, requiring dialysis	5 mg once daily	following dialysis on dialysis days

Recommendations

- Elderly patients should be assessed for risk factors defined as age ≥75y, presence of co-morbidities, frailty (weakness, poor endurance, weight loss, low physical activity, slow gait speed), or disability.
- Geriatric scales may be helpful in identifying frail patients. In the presence of ≥1 risk factor, dose reductions are mandatory.
- Outside clinical trials, patients not eligible for ASCT should receive either MPT (I,A) or MPV (I,A) as standard first-line therapy, both reimbursed in Belgium.
- There is no evidence of the superiority of one regimen over the other in the absence of RCTs. The choice between MPV and MPT should be made on an individualised basis and determined by anticipated (based on risk factors) and observed toxicities.
- Recommended treatment duration is nine cycles for MPV and 18m for MPT.
- Treatment duration can however be shorter because of therapy-related toxicities.
- MPT requires prophylactic anticoagulation, while MPV requires antiviral prophylaxis against herpes zoster.
- Due to its excellent tolerability and lesser induction of PN, bortezomib-based regimens using subcutaneous administration on a weekly basis are preferred, especially in elderly, less fit or frail patients (II,B).
- MPV is also preferred in patients with a major risk for VTE, pre-existing PN or renal impairment.
- Rd may offer an alternative treatment (II,B), but is not reimbursed for front-line therapy in Belgium.
- Bendamustine-prednisone is an effective regimen, approved in Belgium for MM patients over 65y presenting with PN, ineligible for ASCT.

Front-line treatment in patients eligible for ASCT

High-dose melphalan (HDM) followed by ASCT remains the first-line standard of care in patients up to 65y in good physical condition. Induction with novel agents has improved disease outcome by increasing the number of patients achieving at least a VGPR after ASCT.^{16,17}

Induction therapy

The goal of induction is to reduce tumour burden before stem cell collection. With novel agents, the majority of patients achieve a maximal response after 4-6 cycles. Although CR prior to ASCT is a good prognostic factor, there is no evidence that prolongation of induction beyond six cycles to achieve CR improves outcome. We recommend switching to an alternative regimen in case of progressive disease (PD) after two cycles. The most common regimens used in this setting are listed in Appendix 2.

Two phase III trials showed the efficacy of bortezomib-based induction regimens before ASCT. Compared to VAD, the use of bortezomib in the VD or the PAD (bortezomib-doxorubicin-dexamethasone) regimens significantly increased the CR/nCR rates post-ASCT.^{39,40} Responses were maintained in patients with adverse cytogenetic features. Bortezomib is reimbursed in this setting since September 2014.

The neurotoxicity of bortezomib can be greatly diminished by subcutaneous administration. Twice weekly intravenous administration should, however, be considered when there is a need for rapid disease control and in extramedullary disease, since optimal plasma concentrations are reached in a shorter time.⁴¹

Three trials have investigated the combination of bortezomib with thalidomide and steroids (VTD) as induction therapy.⁴²⁻⁴⁴ Compared to TD, VTD followed by

tandem ASCT and maintenance with the same regimen provided significantly better ORR and PFS but more toxicity, particularly PN (10% versus 3%), with no OS advantage. VTD was, however, able to overcome the poor prognostic effect of t(4;14).⁴² Compared to TD or the VMPCB/VBAD combination, VTD followed by bortezomib maintenance induced higher pre- and post-transplant CRs.⁴³ To reduce the incidence of PN, the IFM proposed dose reductions of bortezomib and thalidomide in the vtD regimen with good ORR and lower grade 3-4 PN (14% versus 34%).⁴⁴

Other 3-drug induction regimens have been reported in phase II trials, with no clear superiority of one particular regimen. The most promising 3-drug induction regimen may be the VRD combination. In a phase I-II trial, VRD showed very high ORR and CR rates, with only 2% grade 3 PN and 6% thrombosis. After a medium follow-up of 21m, PFS and OS were 75% and 97%, respectively.⁴⁵ VRD followed by early transplantation is currently compared with VRD alone in the ongoing IFM 2009-DFCI phase III trial. VCD represents an excellent alternative based on efficacy, safety, cost and convenience, with similar activity compared to VRD.⁴⁶ The addition of lenalidomide to VCD (VCDR) does not provide any significant advantage over the 3-drug combination.⁴⁷ In case of unavailability of bortezomib, the combination of cyclophosphamide-thalidomide-dexamethasone (CTD) is also an adequate alternative.⁴⁸ Rd appears a good option prior to ASCT, resulting in a 94% 2y post-transplant OS, supporting this combination as a standard induction option for MM patients in the US.³⁴ There are no data comparing bortezomib-based combinations with Rd.

In patients with adverse cytogenetic MM, induction with VD partially overcomes the poor prognosis of the t(4;14), but has no impact on del(17p).⁴⁹ In del(17p) MM, long-term administration of bortezomib (PAD induction, bortezomib maintenance) significantly reduces its adverse impact on PFS and OS.⁵⁰ Iterative reinductions with VRD appears promising for patients with del(17p) and t(4;14), but 13% of them still escape to this strategy.⁵¹

Newer and potentially more potent proteasome inhibitors such as carfilzomib and ixazomib (MLN 9708) as well as the new IMiD pomalidomide are currently evaluated in newly diagnosed MM patients, with very promising results.^{52,53}

Autologous stem cell transplantation

i. Stem cell collection

Guidelines for stem cell collection were published in 2009.⁵⁴ Collection of ≥ 4 million CD34+ cells/kg is recommended when possible. If not, patients can be safely transplanted with ≥ 2.5 million CD34+ cells/kg. Collection of 8-10 million CD34+ allows for two autografts. There is generally no problem for stem cell collection with G-CSF alone after TD or bortezomib containing induction regimens, but prolonged treatment with lenalidomide may reduce mobilisation efficiency.⁵⁵ In this setting, stem cell collection should be performed after 3-4 courses of lenalidomide therapy, and may require the use of cyclophosphamide.⁵⁶ The combined use of plerixafor with G-CSF may considerably improve mobilisation efficiency. Plerixafor is reimbursed in Belgium for MM patients with poor stem cell mobilisation.

ii. Conditioning

HDM (200mg/m²) (mel200) remains the standard conditioning regimen prior to ASCT in patients under 65y. Increased doses of melphalan or total body irradiation both increase toxicity without improvement in ORR or PFS.⁵⁷ The addition of four injections of bortezomib (1mg/m² on days -6,-3,+1,+4) to HDM showed a synergistic effect without increasing toxicity in a phase II study, but the impact of this regimen is unknown in the absence of RCT.⁵⁸

iii. Age

Although most RCT select patients ≤ 65 , in selected patients ≥ 65 , outcomes after ASCT are similar.⁵⁹⁻⁶¹ Over 70, however, treatment-related mortality (TRM) increases to $>15\%$.⁶⁰ In patients aged 65-75, intermediate dose melphalan (100mg/m²) (mel100) has shown contradictory results.^{23,62} Used in a sequential approach with novel agents, mel100 and ASCT showed good responses without significant toxicities.⁶³

iv. Timing of transplantation

Retrospective studies evaluating early ASCT versus ASCT upon relapse failed to show any difference in OS.^{64,65} The role of ASCT as upfront therapy is actually being challenged in the era of novel agents.

v. Single versus tandem ASCT

A systematic review including more than 1.800 patients from six RCTs failed to demonstrate any improvement in OS or PFS with the use of tandem ASCT in de novo

MM except in patients not achieving at least VGPR after the first ASCT.⁶⁶⁻⁶⁸ A recent analysis suggests a possible benefit for double ASCT in patients who failed to achieve CR after exposure to bortezomib as part of induction therapy, and those with a high-risk cytogenetic profile.⁶⁹ These data need to be confirmed by further prospective studies.

It is, however, suggested to collect sufficient stem cells to support two autografts, and to propose a second ASCT as salvage therapy at relapse, provided that the response duration after the first ASCT was more than 12m.

Recommendations

- Induction therapy should preferentially incorporate bortezomib.
- Bortezomib-based regimens are preferred in high-risk MM with adverse cytogenetic features or renal impairment.
- Three-drug regimens (VTD, vtD, VCD) are favoured over two-drug schemes (I,A).
- Incidence and severity of bortezomib associated PN can be reduced by weekly dosing and subcutaneous administration.
- Bortezomib is reimbursed for induction treatment since September 2014.
- CTD can be an alternative when bortezomib is contra-indicated.
- Thalidomide-based regimens require prophylactic anticoagulation, while bortezomib-based regimens require antiviral prophylaxis to prevent herpes zoster infection.
- Lenalidomide for induction therapy before ASCT is not reimbursed in Belgium.
- Outside the context of a clinical trial, HDM followed by ASCT remains the first-line standard of care in patients up to 65y with an adequate performance status and organ function (I,A) and should be considered in patients aged 65-70y with good performance status (II,B).
- Conditioning with melphalan 200mg/m² is recommended (II,B).
- Dose reduction is proposed when GFR is <30ml/min.
- Tandem ASCT are not routinely recommended. However, enough stem cells should be collected to support a second ASCT at relapse in patients with good performance status, provided that the response duration after the first ASCT was more than 12m (IV,C).

Consolidation and maintenance therapy

Deep responses (CR or VGPR) are associated with a prolonged survival. Consolidation consists of the administration of a short-term treatment aimed to improve the quality of response following the induction therapy. Maintenance is referred to as a therapy given for a prolonged period in order to maintain the response achieved and prevent progression.

i. Consolidation post-ASCT

Two phase III trials reported the interest of consolidation after ASCT. The Italian group compared consolidation with TD or VTD after a VTD induction followed by a double ASCT, while the Nordic group compared weekly bortezomib consolidation with no consolidation after a single ASCT.^{70,71} Both studies demonstrated a significant increase in CR and PFS, with a very low incidence of grade 3-4 PN, but without an OS benefit. A benefit in PFS was also observed in high-risk cytogenetic MM.⁷⁰ Other groups reported similar encouraging results using bortezomib or lenalidomide in monotherapy or in combination, supporting the fact that consolidation improves the depth of response and might be considered as a reasonable option following ASCT.^{72,73} Further data are needed to define the optimal strategy in this setting.

ii. Maintenance post-ASCT

RCT with variable doses and durations of thalidomide maintenance after ASCT consistently demonstrated a significant improvement in quality of response and PFS (6 to 12m) with variable effect on OS.⁷⁴⁻⁸⁰ OS was adversely impacted by thalidomide maintenance in patients with adverse cytogenetic features.⁷⁶ In addition, adverse effects such as PN and thrombotic events negatively affect quality of life.⁸⁰

Lenalidomide is more suitable for maintenance because of its low toxicity profile and higher potency. Two phase III studies compared lenalidomide (10-15mg) with placebo until disease progression after first-line ASCT.^{72,81} In the IFM 2005-02 trial, lenalidomide maintenance significantly improved PFS (from 23 to 41m), regardless of risk factors.⁷² In the CALGB trial, TTP was prolonged from 27 to 46m.⁸¹ Only the CALGB study reported an OS benefit.⁸¹ Concerns have been raised about a potential increase in SPM with lenalidomide maintenance. Even if the benefits of lenalidomide maintenance outweigh the risk for SPM, longer follow-up is required to better define its impact

Appendix 2. Regimens for young patients with multiple myeloma.

Combination	Schedule	≥PR, %	≥VGPR, %	Median PFS months	3y-OS %	Ref
TAD	T : 100-200mg/day on days 1-28 A : 9mg/m ² on days 1-4 D : 40mg on days 1-4, 9-12, 17-20 of each 28-day cycle	72	66	34	73	79
CTD	C : 500mg/week T : 100mg/day, up to 200 mg D : 40mg/day on days 1-4, 12-15	NA	50	27	NR	48
VRD	V : 1.3mg/m ² on days 1,4,8,11 R : 25mg on days 1-14 D : 20mg on days 1,2,4,5,8,9,11,12	100	67	75% at 18m	97% at 18m	45
VD	V : 1.3mg/m ² on days 1,4,8,11 D : 40mg on days 1,4,8,11, every 3 weeks for up to 6 cycles	79	38	36	81	39
PAD	V : 1.3mg/m ² on days 1,4,8,11 Doxo : 9mg/m ² on days 1-4 D : 40mg on days 1-4, 9-12, 17-20, every 28 days	90	42	35	61	40
VTD	V : 1.3mg/m ² on days 1,4,8,11 T : 100mg/day for the first 14 days, then 200mg D : 40mg on days 1,2,4,5,8,9,11,12, every 21-day cycles	93	63	NR	90	42
vtD	V : 1mg/m ² on days 1,4,8,11 T : 100mg/day D : 40mg on days 1-4, 9-12 on cycles 1-2, on days 1-4 on cycles 3-4, every 21-day cycles	89	51	26		44
VCD	V : 1.3mg/m ² days 1,4,8,11 or 1.5mg/m ² on days 1,8,15,22 C : 300mg/m ² on days 1,8,15,22 D : 40mg/day on days 1-4, 9-12, 17-20 every 28-day cycle for 4-12	88	71	NA		46

Abbreviations: A, doxorubicin; C, cyclophosphamide; D, dexamethasone; m, months; M, melphalan; P, prednisone; NA, not available; NR, not reached; PAD, bortezomib, doxorubicin, dexamethasone; R, lenalidomide; Ref, references; T, thalidomide; V, bortezomib.

on OS and to establish the optimal duration of maintenance therapy.

Few studies have investigated the role of bortezomib in maintenance. PAD induction followed by ASCT and bortezomib maintenance (1.3mg/m² every two weeks) (PAD-V) compared to VAD followed by ASCT and low-dose thalidomide maintenance (50mg once a day) (VAD-T), was associated with a significantly higher level of CR/nCR, better PFS (median 35 versus 28m) and was the first to demonstrate a survival benefit (5y OS 61% versus 55%). However, as the induction therapy was different in the two arms, this effect can be related to the use of bortezomib in induction.⁴⁰ In another study,

VT maintenance led to a significantly higher PFS compared to thalidomide or -interferon alone, without increased toxicity.⁴⁸

iii. Maintenance/continued treatment in the non-transplant setting

Maintenance with low dose (50-100mg) thalidomide showed a statistically significant improvement in PFS (23 versus 15m) but no difference in median OS, although a meta-analysis showed a late survival benefit.⁷⁶ Patients with adverse interphase-FISH had a worse OS. Maintenance with bortezomib plus either thalidomide (VT) or prednisone (VP) extended PFS in patients initially treated with MPV, VTP or MPVT.^{33,82} Both VT and

VP increased the CR rate without increasing toxicity, but with no effect on OS.

Lenalidomide maintenance in MPR-R compared to MPR and MP significantly prolonged PFS compared to placebo (31m versus 14m with MPR and 13m with MP), reducing the risk of progression by 66%, but without significant OS benefit. Lenalidomide was also related to the occurrence of SPM (7% at 3y for both MPR-R and MPR, but only 3% for MP).³⁷

Recommendations

- Consolidation with bortezomib or VT(D) increases the quality and duration of response, with a low level of grade 3-4 PN, and should be recommended in patients after ASCT, especially for those who failed to achieve VGPR or CR/nCR after ASCT (II,A), but is not reimbursed at present.
- Post-ASCT maintenance with thalidomide could benefit patients who do not achieve CR/VGPR after ASCT (I,B), but should be avoided in patients with adverse cytogenetics (I,A). Because of its toxicity profile, it should be administered at low doses (50-100mg a day) and no longer than 1y (IV,C).
- Maintenance with lenalidomide decreases the risk of progression (I,A) but raised suspicion with regard to SPM. Therefore, there is no indication outside a clinical trial. Lenalidomide is not reimbursed in this setting.
- In elderly, long-term data are too immature to recommend maintenance therapy after conventional upfront treatment.
- In Belgium, only thalidomide is reimbursed for maintenance therapy.

Allogeneic stem cell transplantation

Most patients are not eligible for allogeneic stem cell transplantation (allo-SCT) because of age and co-morbidities. But even in eligible patients, the role of allo-SCT remains controversial due to TRM (10-20%) and graft-versus-host disease (GvHD), even when using reduced intensity conditioning (RIC) approaches. In addition, long-term follow-up has shown continuing relapses post-transplant.^{83,84}

It is also unclear whether allo-SCT with RIC is more effective than ASCT. Two recent reports show conflicting data. While the BMT Clinical Trials Network 0102 study fails to demonstrate any PFS or OS benefit at 3y, a European study demonstrated a superior 5y outcome

after ASCT/allo-SCT compared with tandem ASCT in previously untreated MM patients.^{85,86}

Recent findings raise the question of whether allo-SCT, performed early in the course of the disease, may benefit very high-risk young patients, in particular those with ISS II and III and del(1p)/(1q)gain, t(4;14), del(17p) or t(14;16), in whom the projected 4y PFS and OS do not exceed 11% and 33%, respectively.¹⁵

Recommendations

- Allo-SCT is still considered investigational for MM.
- Because of the risk of severe transplant-related morbidities and mortality, it should only be considered for patients with high-risk disease either in first response or as consolidation in second remission, and in the context of a clinical trial (IV,C).

Recommendations for high-risk disease

We will focus on specific situations such as renal failure at diagnosis, primary refractory disease and PC leukaemia.

i. Renal impairment

In case of renal failure, reducing light chains production is the most successful way to avoid further kidney damage. High-dose dexamethasone is highly effective as a single agent and should be started without delay. Bortezomib induces rapid responses (0.7 to 1.6m) and can be safely used without dose reductions in patients with renal failure.⁸⁷ VD is the treatment of choice in this setting.⁸⁸ Triplets such as VTD and VCD can also be used safely. Melphalan must be reduced by 25% in case GFR <30ml/min, and further adapted according to marrow toxicity (Table 7).⁸⁸ Cyclophosphamide needs a dose reduction of 25% if GFR is 10-50ml/min, 50% if GFR is <10ml/min, and further adaptation according to marrow toxicity. Thalidomide does not require dose reduction, but may induce severe hyperkalemia, particularly in patients undergoing dialysis.⁸⁹ Usual adverse events such as PN, constipation, lethargy and bradycardia are more frequent when serum creatinine is >3mg/dl. Lenalidomide, mainly excreted by the kidneys, is effective, but requires dose reductions to avoid increased myelosuppression (Table 8).⁸⁸ Bendamustine can be an option, particularly in combination with bortezomib and prednisone.⁸⁹

ASCT is feasible in patients with renal failure including those requiring dialysis, inducing similar ORR. A re-

duced dose of melphalan (140mg/m²) should be used if GFR <30ml/min.⁹¹ Toxicity can be significant with prolonged mucositis and hospitalisation.

Recommendations

- Renal failure in MM patients requires prompt rehydration and treatment of precipitating events (e.g. hypercalcemia, infection and discontinuation of nephrotoxic drugs e.g. NSAIDs) (IV,C).
- Physical methods to remove FLC from the blood should be performed in the context of a clinical trial (IV,C).
- Administration of high-dose dexamethasone in association with bortezomib (VD, VTD, and VCD) is recommended (IV,C).
- Thalidomide does not require dose reduction, but may induce severe hyperkalemia, particularly in patients under dialysis.
- Lenalidomide, mainly excreted by the kidneys, requires dose reduction.
- ASCT can be proposed for patients with GFR <30ml/min, using melphalan 100-140mg/m² (II,B).

ii. Primary refractory disease

Primary refractory patients refers to patients with either PD on induction therapy, or with a stationary M-protein without clinical progression.

In patients with progressive disease, salvage/experimental regimens should be used to decrease tumour burden before ASCT. In contrast, patients with non-responding, stable disease have an OS comparable to patients with chemosensitive disease.⁹²

iii. Plasma cell leukaemia

Primary PC leukaemia (pPCL) defined by the presence of >2x10⁹ PCs per litre in the blood or a plasmacytosis >20%, is the most aggressive form of PC dyscrasia. In contrast, secondary PCL (sPCL) is a leukemic transformation of end-stage MM. Extramedullary involvement is more common in pPCL, reflecting a high tumour load. Hypodiploidy, del(13q), del(17p), del(1p) or amp(1q), and complex karyotype have been associated with reduced OS.⁹³

Recommendations

- In transplant eligible patients, upfront therapy should include a 3-drug bortezomib-based induction regimen (VCD, VTD, PAD or VRD) followed by HDM and ASCT, consolidation with 2-4 cycles (VTD or RVD), and maintenance with bortezomib until progression.
- Consolidation with allo-SCT can be considered in young patients, in the setting of a clinical trial.
- In transplant non-eligible patients, treatment should include a bortezomib-based regimen (MPV or RVD) followed by maintenance.

Follow-up and response evaluation

Responses to therapy are assessed using the IMWG response criteria.⁹⁴ The M-protein level is evaluated by serum and urine protein electrophoresis every month while on therapy, and every 3-4m when off therapy. The FLC assay is used to monitor patients who lack a measurable M-protein, particularly in oligosecretory, non-secretory and light chains MM, provided the FLC ratio is abnormal and the involved FLC level is ≥100mg/l.⁹⁵ The serum FLC assay is reimbursed in Belgium for the follow-up of patients with these specific entities.

Conclusion

Major advances have occurred over the past few years, especially with the use of IMiDs and proteasome inhibitors. The ISS and cytogenetics are used to risk stratify patients. Younger patients can now enjoy a median survival of 7y with induction therapy followed by ASCT. Older patients also have longer survivals with MPV/MPV/MPR. Consolidation therapy is actively pursued, as achieving CR is an important surrogate for improved OS. Maintenance seems to prolong survival further but more data on long-term safety, especially with regards to SPM, is needed. Supportive care is essential, in order to prevent complications related to the disease and its therapy.

References

For the complete list of references we refer to the electronic version of this article which can be downloaded from www.aries.com.

All published BJH articles are available on our website:
www.aries.com

as well as all published articles from our other medical journals

Abbreviations

Allo-SCT	Allogeneic stem cell transplantation	nCR	Near complete response
ASCT	Autologous stem cell transplantation	NR	Not reached
BM	Bone marrow	ORR	Overall response rate
BMT	Blood and marrow transplant	OS	Overall survival
BP	Bendamustine-prednisone	PAD	Bortezomib-adriamycin-dexamethasone
CR	Complete response	PBSC	Peripheral blood stem cell
CRAB	C, hypercalcemia, R, renal dysfunction, A, anaemia, B, bone lesions	PC	Plasma cell
ECOG	Eastern Cooperative Oncology Group	PD	Progressive disease
EFS	Event-free survival	PE	Plasma exchange
FISH	Fluorescence in situ hybridization	PET-CT	Positron emission tomography with computed tomography
FLC	Free light chains	PFS	Progression-free survival
GFR	Glomerular filtration rate	pPCL	Primary plasma cell leukaemia
GvHD	Graft versus host disease	PN	Peripheral neuropathy
HCO-HD	High cut-off haemodialysis	PR	Partial response
HDM	High-dose melphalan	RCT	Randomised clinical trial
HOVON	Stichting Hemato-Oncologie voor volwassenen Nederland	Rd	Lenalidomide-low dose dexamethasone
IMiDs	Immunomodulatory drugs	RD	Lenalidomide-high dose dexamethasone
IMWG	International Myeloma Working Group	RIC	Reduced intensity conditioning
IFM	Intergroupe Francophone du Myélome	sPCL	Secondary plasma cell leukaemia
ISS	International Staging System	SWOG	Southwest Oncology Group
LMWH	Low molecular weight heparin	RCT	Randomised controlled trial
m	months	SMM	Smoldering multiple myeloma
MGUS	monoclonal gammopathy of undetermined significance	SPM	Secondary primary malignancy
MM	Multiple myeloma	TD	Thalidomide-dexamethasone
MP	Melphalan-prednisone	TRM	Treatment-related mortality
MPT	Melphalan-prednisone-thalidomide	TTP	Time-to-progression
MPR	Melphalan-prednisone-lenalidomide	VCD	Bortezomib-cyclophosphamide-dexamethasone
MPR-R	Melphalan-prednisone-lenalidomide with lenalidomide maintenance	VCRD	Bortezomib-cyclophosphamide-lenalidomide-dexamethasone
MPV	Melphalan-prednisone-bortezomib	VD	Bortezomib-dexamethasone
MRC	Medical Research Council	VGPR	Very good partial response
MRI	Magnetic resonance imaging	VP	Bortezomib-prednisone
mSMART	stratification for myeloma and risk-adapted therapy	VRD	Bortezomib-lenalidomide-dexamethasone
NA	Not available	VT	Bortezomib-thalidomide
		VTD	Bortezomib-thalidomide-dexamethasone
		VTE	Venous thromboembolic disease
		y	years

References

- Schots R, Delforge M, Andre M, et al. The Belgian 2010 consensus recommendations for the treatment of multiple myeloma. *Acta Clin Belg.* 2010;65(4):252-64.
- Smith A, Wisloff F, Samson D. Guidelines on the diagnosis and management of multiple myeloma. *B J Haematol.* 2006;132(4):410-51.
- Caers J, Vekemans MC, Bries G, et al. Diagnosis and follow up of monoclonal gammopathies of undetermined significance; information for referring physicians. *Ann Med.* 2013;45(5-6):413-22.
- Vekemans MC, J. Caers, C. Doyen, et al. Gammopathies monoclonales de signification indéterminée. Actualité et état des lieux. *Louvain Médical.* 2013;132(2):51-62.
- Kyle RA, Rajkumar SV. Criteria for diagnosis, staging, risk stratification and response assessment of multiple myeloma. *Leukemia.* 2009;23(1):3-9.
- Terpos E, Mouloupos LA, Dimopoulos MA. Advances in imaging and the management of myeloma bone disease. *J Clin Oncol.* 2011;29(14):1907-15.

7. Dimopoulos MA, Kyle RA, Fermand JP, et al. Consensus recommendations for standard investigative workup: report of the International Myeloma Workshop Consensus Panel 3. *Blood*. 2011;117(18):4701-5.
8. Ludwig H, Bolejack V, Crowley J, et al. Survival and years of life lost in different age cohorts of patients with multiple myeloma. *J Clin Oncol*. 2010;28(9):1599-605.
9. Munschi NC, Anderson KC, Bergsagel PL, et al. Consensus recommendations for risk stratification in multiple myeloma: report of the International Myeloma Workshop Consensus Panel 2. *Blood*. 2011;117(18):4696-700.
10. Avet-Loiseau H, Attal M, Campion L, et al. Long-term analysis of the IFM 99 trials for myeloma: cytogenetic abnormalities [t(4;14), del(17p), 1q gains] play a major role in defining long-term survival. *J Clin Oncol*. 2012;30(16):1949-52.
11. Hebraud B, Leleu X, Lauwers-Cances V, et al. Deletion of the 1p32 region is a major independent prognostic factor in young patients with myeloma: The IFM experience on 1195 patients. *Leukemia*. 2014;28(3):675-9.
12. Durie BG, Salmon SE. A clinical staging system for multiple myeloma. Correlation of measured myeloma cell mass with presenting clinical features, response to treatment, and survival. *Cancer*. 1975;36(3):842-54.
13. Greipp PR, San Miguel JF, Durie BG, et al. International Staging System for multiple myeloma. *J Clin Oncol*. 2005;23(15):3412-20.
14. Kumar SK, Lacy MQ, Dispenzieri A, et al. Early versus delayed autologous transplantation after immunomodulatory agents-based induction therapy in patients with newly diagnosed multiple myeloma. *Cancer*. 2012;118(6):1585-92.
15. Chng WJ, Dispenzieri A, Chim CS, et al. IMWG consensus on risk stratification in multiple myeloma. *Leukemia*. 2014;28(2):269-77.
16. Van de Velde HJ, Liu X, Chen G, et al. Complete response correlates with long-term survival and progression-free survival in high-dose therapy in multiple myeloma. *Haematologica*. 2007;92(10):1399-406.
17. Lahuerta JJ, Mateos MV, Martínez-López J, et al. Influence of pre- and post-transplantation responses on outcome of patients with multiple myeloma: sequential improvement of response and achievement of complete response are associated with longer survival. *J Clin Oncol*. 2008;26(35):5775-82.
18. Dispenzieri A, Kyle RA, Katzmann JA, et al. Immunoglobulin free light chain ratio as an independent risk factor for progression of smoldering (asymptomatic) multiple myeloma. *Blood*. 2008;111(2):785-9.
19. Mateos MV, Hernández MT, Giraldo P, et al. Lenalidomide plus dexamethasone for high-risk smoldering multiple myeloma. *N Engl J Med*. 2013;369(5):438-47.
20. Rajkumar SV, Merlini G, San Miguel JF. Haematological cancers: Redefining myeloma. *Nat Rev Clin Oncol*. 2012;9(9):494-6.
21. Palumbo A, Bringhen S, Ludwig H, et al. Personalized therapy in multiple myeloma according to patient age and vulnerability: a report of the European Myeloma Network (EMN). *Blood*. 2011;118(17):4518-29.
22. Larocca A, Cavallo F, Magarotto V, et al. Reduced dose-intensity subcutaneous bortezomib plus prednisone (VP) or plus cyclophosphamide (VCP) or plus melphalan (VMP) for newly diagnosed multiple myeloma patients older than 75 years of age. *Blood*. 2013;122:539.
23. Facon T, Mary JY, Hulin C, et al. Melphalan and prednisone plus thalidomide versus melphalan and prednisone alone or reduced-intensity autologous stem cell transplantation in elderly patients with multiple myeloma (IFM 99-06): a randomised trial. *Lancet*. 2007;370(9594):1209-18.
24. Hulin C, Facon T, Rodon P, et al. Efficacy of melphalan and prednisone plus thalidomide in patients older than 75 years with newly diagnosed multiple myeloma: IFM 01/01 trial. *J Clin Oncol*. 2009;27(22):3664-70.
25. Beksac M, Haznedar R, Firatli-Tuglular T, et al. Addition of thalidomide to oral melphalan/prednisone in patients with multiple myeloma not eligible for transplantation: results of a randomised trial from the Turkish Myeloma Study Group. *Eur J Haematol*. 2011;86(1):16-22.
26. Waage A, Gimsing P, Fayers P, et al. Melphalan and prednisone plus thalidomide or placebo in elderly patients with multiple myeloma. Nordic Myeloma Study Group. *Blood*. 2010;116(9):1405-12.
27. Palumbo A, Bringhen S, Liberati AM, et al. Oral melphalan, prednisone, and thalidomide in elderly patients with multiple myeloma: updated results of a randomised controlled trial. *Blood*. 2008;112(8):3107-14.
28. Wijermans P, Schaafsma M, Termorshuizen F, et al. Phase III study of the value of thalidomide added to melphalan plus prednisone in elderly patients with newly diagnosed multiple myeloma: the HOVON 49 Study. Dutch-Belgium Cooperative Group HOVON. *J Clin Oncol*. 2010;28(19):3160-6.
29. Fayers PM, Palumbo A, Hulin C, et al. Thalidomide for previously untreated elderly patients with multiple myeloma: meta-analysis of 1685 individual patient data from 6 randomised clinical trials. *Blood*. 2011;118(5):1239-47.
30. Palumbo A, Mina R. Management of older adults with multiple myeloma. *Blood Rev*. 2013;27(3):133-42.
31. San Miguel JF, Schlag R, Khuageva NK, et al. Bortezomib plus melphalan and prednisone for initial treatment of multiple myeloma. *N Engl J Med*. 2008;359(9):906-17.
32. Moreau P, Polytenko H, Grosicki S, et al. Subcutaneous versus intravenous administration of bortezomib in patients with relapsed multiple myeloma: a randomised, phase 3, non-inferiority study. *Lancet Oncol*. 2011;12(5):431-40.
33. Palumbo A, Bringhen S, Rossi D, et al. Bortezomib-melphalan-prednisone-thalidomide followed by maintenance with bortezomib-thalidomide compared with bortezomib-melphalan-prednisone for initial treatment of multiple myeloma: a randomised controlled trial. *J Clin Oncol*. 2010;28(34):5101-9.
34. Rajkumar SV, Jacobus S, Callander NS, et al. Lenalidomide plus high-dose dexamethasone versus lenalidomide plus low-dose dexamethasone as initial therapy for newly diagnosed multiple myeloma: an open-label randomised controlled trial. *Lancet Oncol*. 2010;11(10):29-37.
35. Jacobus S, Callander N, Siegel D, et al. Outcome of elderly patients 70 and older with newly diagnosed myeloma in the ECOG randomised trial of lenalidomide/high-dose dexamethasone (RD) versus lenalidomide/low-dose dexamethasone (Rd). *Haematologica*. 2010;95(suppl 2):370.
36. Facon T, Dimopoulos M, Dispenzieri A, et al. Initial Phase 3 Results Of The First (Frontline Investigation Of Lenalidomide + Dexamethasone Versus Standard Thalidomide) Trial (MM-020/IFM 07 01) In Newly Diagnosed Multiple Myeloma (NDMM) Patients (pts) Ineligible For Stem Cell Transplantation (SCT). *Blood*. 2013;122:2.
37. Palumbo A, Hajek R, Delforge M, et al. Continuous lenalidomide treatment for newly diagnosed multiple myeloma. *N Engl J Med*. 2012;366(19):1759-69.
38. Pönisch W, Mitrou PS, Merkle K, et al. Treatment of bendamustine and prednisone in patients with newly diagnosed multiple myeloma results in superior complete response rate, prolonged time to treatment failure and improved quality of life compared to treatment with melphalan and prednisone -a randomised

- phase III study of the East German Study Group of Haematology and Oncology (OSHO). *J Cancer Res Clin Oncol*. 2006;132(4):205-12.
39. Harousseau JL, Attal M, Avet-Loiseau H, et al. Bortezomib plus dexamethasone is superior to vincristine plus doxorubicin plus dexamethasone as induction treatment prior to autologous stem-cell transplantation in newly diagnosed multiple myeloma: results of the IFM 2005-01 phase III trial. *J Clin Oncol*. 2010;28(30):4621-9.
40. Sonneveld P, Schmidt-Wolf IG, van der Holt B, et al. Bortezomib induction and maintenance treatment in patients with newly diagnosed multiple myeloma: results of the randomised phase III HOVON 65/GMMG-HD4 trial. *J Clin Oncol*. 2012;30(24):2946-55.
41. Mateos MV, San Miguel JF. Safety and efficacy of subcutaneous formulation of bortezomib versus conventional intravenous formulation in multiple myeloma. *Ther Adv Hematol*. 2012;3(2):117-24.
42. Cavo M, Tacchetti P, Patriarca F, et al. Bortezomib with thalidomide plus dexamethasone compared with thalidomide plus dexamethasone as induction therapy before, and consolidation therapy after, double autologous stem-cell transplantation in newly diagnosed multiple myeloma: a randomised phase 3 study. *Lancet*. 2010;376(9758):2075-85.
43. Rosinol L, Oriol A, Teruel AI, et al. Superiority of bortezomib, thalidomide, and dexamethasone (VTD) as induction pretransplantation therapy in multiple myeloma: a randomised phase 3 PETHEMA/GEM study. *Blood*. 2012;120(8):1589-96.
44. Moreau P, Avet-Loiseau H, Facon T, et al. Bortezomib plus dexamethasone versus reduced-dose bortezomib, thalidomide plus dexamethasone as induction treatment before autologous stem cell transplantation in newly diagnosed multiple myeloma. *Blood*. 2011;118(22):5752-8.
45. Richardson PG, Weller E, Lonial S, et al. Lenalidomide, bortezomib and dexamethasone combination therapy in patients with newly diagnosed myeloma. *Blood*. 2010;116(5):679-86.
46. Reeder CB, Reece DE, Kukreti V, et al. Cyclophosphamide, bortezomib and dexamethasone induction for newly diagnosed multiple myeloma: high response rates in a phase II clinical trial. *Leukemia*. 2009;23(7):1337-41.
47. Kumar S, Flinn I, Richardson PG, et al. Randomised, multicentre, phase 2 study (EVOLUTION) of combinations of bortezomib, dexamethasone, cyclophosphamide, and lenalidomide in previously untreated multiple myeloma. *Blood*. 2012;119(19):4375-82.
48. Morgan GJ, Davies FE, Gregory WM, et al. Cyclophosphamide, thalidomide, dexamethasone as induction therapy for newly diagnosed multiple myeloma patients destined for autologous stem-cell transplantation: MRC Myeloma IX randomised trial results. *Haematologica*. 2012;97(3):442-50.
49. Avet-Loiseau H, Leleu X, Roussel M, et al. Bortezomib plus dexamethasone induction improves outcome of patients with t(4;14) myeloma but not outcome of patients with del(17p). *J Clin Oncol*. 2010;28(30):4630-4.
50. Neben K, Lokhorst HM, Jauch A, et al. Administration of bortezomib before and after autologous stem cell transplantation improves outcome in multiple myeloma patients with deletion 17p. *Blood*. 2012;119(4):940-8.
51. Nair B, van Rhee F, Shaughnessy JD, et al. Superior results of Total therapy 3 (2003-33) in gene expression profiling-defined low-risk multiple myeloma confirmed in subsequent trial 2006-66 with bortezomib, lenalidomide and dexamethasone (VRD) maintenance. *Blood*. 2010;115(21):4168-73.
52. Jakubowiak AJ, Dytfield D, Griffith KA, et al. A phase 1/2 study of carfilzomib in combination with lenalidomide and low-dose dexamethasone as frontline treatment for multiple myeloma. *Blood*. 2012;120(9):1801-9.
53. Sonneveld P, Asselbergs E, Zweegman S, et al. Carfilzomib combined with thalidomide and dexamethasone (CTD) is a highly effective induction and consolidation treatment in newly diagnosed patients with multiple myeloma who are transplant candidates. *Blood*. 2012;120:333.
54. Giralt S, Stadtmauer EA, Harousseau JL, et al. International myeloma working group (IMWG) consensus statement and guidelines regarding the current status of stem cell collection and high-dose therapy for multiple myeloma and the role of plerixafor (AMD 3100). *Leukemia*. 2009;23(10):1904-12.
55. Kumar S, Dispenzieri A, Lacy MQ, et al. Impact of lenalidomide therapy on stem cell mobilization and engraftment post-peripheral blood stem cell transplantation in patients with newly diagnosed myeloma. *Leukemia*. 2007;21(9):2035-42.
56. Mark T, Stern J, Furst JR, et al. Stem cell mobilization with cyclophosphamide overcomes the suppressive effect of lenalidomide therapy on stem cell collection in multiple myeloma. *Biol Blood Marrow Transplant*. 2008;14(7):795-8.
57. Garban F, Attal M, Michallet M, et al. Prospective comparison of autologous stem cell transplantation followed by dose-reduced allograft (IFM99-03 trial) with tandem autologous stem cell transplantation (IFM99-04 trial) in high-risk de novo multiple myeloma. *Blood*. 2006;107(9):3474-80.
58. Roussel M, Moreau P, Huynh A, et al. Bortezomib and high-dose melphalan as conditioning regimen before autologous stem cell transplantation in patients with de novo multiple myeloma: a phase 2 study of the Intergroupe Franco-phonie du Myelome (IFM). *Blood*. 2010;115(1):32-7.
59. Reece DE, Bredeson C, Perez WS, et al. Autologous stem cell transplantation in multiple myeloma patients <60 versus >=60 years of age. *Bone Marrow Transplant*. 2003;32(12):1135-43.
60. Badros A, Barlogie B, Siegel E, et al. Autologous stem cell transplantation in elderly multiple myeloma patients over the age of 70 years. *B J Haematol*. 2001;114:600-07.
61. Jantunen E. Autologous stem cell transplantation beyond 60 years of age. *Bone Marrow Transplant*. 2006;38(11):715-20.
62. Palumbo A, Bringhen S, Petrucci MT, et al. Intermediate-dose melphalan improves survival of myeloma patients aged 50 to 70: results of a randomised controlled trial. *Blood*. 2004;104(10):3052-7.
63. Palumbo A, Gay F, Falco P, et al. Bortezomib as induction before autologous transplantation, followed by lenalidomide as consolidation-maintenance in untreated multiple myeloma patients. *J Clin Oncol*. 2010;28(5):800-7.
64. Fermand JP, Ravaud P, Chevret S, et al. High-dose therapy and autologous peripheral stem cell transplantation in multiple myeloma: up-front or rescue treatment? Results of a multicentre sequential randomised clinical trial. *Blood*. 1998;92(9):3131-6.
65. Palumbo A, Rajkumar SV. Multiple myeloma: chemotherapy or transplantation in the era of new drugs. *Eur J Haematol*. 2010;84(5):379-90.
66. Kumar A, Kharfan-Dabaja MA, Glasmacher A, et al. Tandem versus single autologous hematopoietic cell transplantation for the treatment of multiple myeloma: a systematic review and meta-analysis. *J Natl Cancer Inst*. 2009;101:100-6.
67. Attal M, Harousseau JL, Facon T, et al. Single versus double autologous stem-cell transplantation for multiple myeloma. *N Engl J Med*. 2003;349(26):2495-502.

68. Cavo M, Tosi P, Zamagni E, et al. Prospective, randomised study of single compared with double autologous stem-cell transplantation for multiple myeloma: Bologna 96 clinical study. *J Clin Oncol*. 2007;25(17):2434-41.
69. Cavo M, Salwender H, Rosinol L, et al. Double versus single autologous stem cell transplantation after bortezomib-based induction regimens for multiple myeloma: an integrated analysis of patient-level data from phase III European studies. *Blood*. 2013;122:767.
70. Cavo M, Pantani L, Petrucci MT, et al. Bortezomib-thalidomide-dexamethasone is superior to thalidomide-dexamethasone as consolidation therapy after autologous hematopoietic stem cell transplantation in patients with newly diagnosed multiple myeloma. *Blood*. 2012;120(1):9-19.
71. Mellqvist UH, Gimsing P, Hjertnerv O, et al. Bortezomib consolidation after autologous stem cell transplantation in multiple myeloma: a Nordic Myeloma Study Group randomised phase 3 trial. *Blood*. 2013;121(23):4647-54.
72. Attal M, Lauwers-Cances V, Marit G, et al. Lenalidomide maintenance after stem-cell transplantation for multiple myeloma. *N Engl J Med*. 2012;366(19):1782-91.
73. Leleu X, Fouquet G, Hebraud B, et al. Consolidation with VTd significantly improves the complete remission rate and time to progression following VTd induction and single autologous stem cell transplantation in multiple myeloma. *Leukemia*. 2013;27(11):2242-4.
74. Attal M, Harousseau JL, Leyvraz S, et al. Maintenance therapy with thalidomide improves survival in patients with multiple myeloma. *Blood*. 2006;108(10):3289-94.
75. Spencer A, Prince HM, Roberts AW, et al. Consolidation therapy with low-dose thalidomide and prednisone prolongs the survival of multiple myeloma patients undergoing a single autologous stem-cell transplantation procedure. *J Clin Oncol*. 2009;27(11):1788-93.
76. Morgan GJ, Gregory WM, Davies FE, et al. National Cancer Research Institute Haematological Oncology Clinical Studies Group. The role of maintenance therapy in multiple myeloma: MRC myeloma IX results and meta-analysis. *Blood*. 2012;119(23):7-15.
77. Barlogie B, Tricot G, Anaissie E, et al. Thalidomide and haematopoietic-cell transplantation for multiple myeloma. *N Engl J Med*. 2006;354(10):1021-30.
78. Cavo M, Di Raymondo F, Zamagni E, et al. Short-term thalidomide incorporated into double autologous stem-cell transplantation improves outcomes in comparison with double autotransplantation for multiple myeloma. *J Clin Oncol*. 2009;27(30):5001-7.
79. Lokhorst HM, van der Holt B, Zweegman S, et al. A randomised phase 3 study on the effect of thalidomide combined with adriamycin, dexamethasone, and high-dose melphalan, followed by thalidomide maintenance in patients with multiple myeloma. *Blood*. 2010;115(6):1113-20.
80. Stewart AK, Trudel S, Bahlis NJ, et al. A randomised phase 3 trial of thalidomide and prednisone as maintenance therapy after ESCT in patients with MM with a quality-of-life therapy assessment: the National Cancer Institute of Canada Clinicals Trials Group Myeloma 10 Trial. *Blood*. 2013;121(9):1517-23.
81. McCarthy PL, Owzar K, Hofmeister CC, et al. Lenalidomide after stem-cell transplantation for multiple myeloma. *N Engl J Med*. 2012;366(19):1770-81.
82. Mateos MV, Oriol A, Partinez-Lopez J, et al. Maintenance therapy with bortezomib plus thalidomide or bortezomib plus prednisone in elderly multiple myeloma patients included in the GEM2005MAS65 trial. *Blood*. 2012;120(3):2581-8.
83. Saheby F, Shen Y, Somlo G, et al. Late relapses following reduced intensity allogeneic transplantation in patients with multiple myeloma: a long-term follow-up study. *B J Haematol*. 2013;160(2):199-206.
84. Vekemans MC, Michaux L, Van Den Neste E, et al. Long survival after allogeneic stem cell transplantation for advanced stage multiple myeloma. *B J Haematol*. 2014;166(4):616-8.
85. Krishnan A, Pasquini NT, Logan B, et al. Autologous hematopoietic stem cell transplantation followed by allogeneic or autologous hematopoietic stem cell transplantation in patients with multiple myeloma (BNT TTN0102): a phase III biological assignment trial. *Lancet Oncol*. 2011;12(13):1195-203.
86. Gahrton G, Iacobelli S, Bjorkstrand B, et al. Autologous/reduced-intensity allogeneic stem cell transplantation versus autologous transplantation in multiple myeloma: Long-term results of the EBMT-NMAM2000 study. *Blood*. 2013;121(25):5055-63.
87. San Miguel JF, Richardson PG, Sonneveld P, et al. Efficacy and safety of bortezomib in patients with renal impairment: results from the APEX phase 3 study. *Leukemia*. 2008;22(4):842-9.
88. Dimopoulos MA, Terpos E, Chanan-Khan A, et al. Renal impairment in patients with multiple myeloma: a consensus statement on behalf of the International Myeloma Working Group. *J Clin Oncol*. 2010;28(33):4976-84.
89. Harris E, Behrens J, Samson D, et al. Use of thalidomide in patients with myeloma and renal failure may be associated with unexplained hyperkalemia. *B J Haematol*. 2003;122(1):160-1.
90. Pönisch W, Andrea M, Wagner I, et al. Successful treatment of patients with newly diagnosed/untreated multiple myeloma and advanced renal failure using bortezomib in combination with bortezomib and prednisone. *J Cancer Res Clin Oncol*. 2012;138(8):1405-12.
91. Badros A, Barlogie B, Siegel E, et al. Results of autologous stem cell transplantation in multiple myeloma patients with renal failure. *B J Haematol*. 2001;114(4):822-9.
92. Rosinol L, Garcia-Sanz R, Lahuerta JJ, et al. Benefit from autologous stem cell transplantation in primary refractory myeloma? Different outcomes in progressive versus stable disease. *Haematologica*. 2012;97(4):616-21.
93. Pagano L, Valentini CG, De Stefano V, et al. Primary plasma cell leukaemia: a retrospective multicentre study of 73 patients. *Ann Oncol*. 2011;22(7):1629-35.
94. Durie BG, Harousseau JL, San Miguel JF, et al. International uniform response criteria for multiple myeloma. *Leukemia*. 2006;20(9):1467-73.
95. Dispenzieri A, Kyle R, Merlini G, et al. International Myeloma Working Group guidelines for serum-free light chain analysis in multiple myeloma and related disorders. *Leukemia*. 2009;23(2):215-24.